
  FORD 302-351 Alternator & Sag P/S & A/C Kits 
                            30173 & 30373
  FORD 302-351 Alt. & P/S Kits  30172 & 30372   

    Ford 289, 302, & 351 C.I. Passenger Side Radiator Outlet

kiersten
Typewritten Text
6/18/2012

kiersten
Typewritten Text



 
 
30351 or 30391 Alternator Bracket 
1- 30351-A / 30391-A Alt Brkt Body 
1- S162..........5/16-18 x 3” SHCS 
1- S174..........5/16-18 x 5-1/2” SHCS 
1- TP3-.520...Spacer Tube .520” lg 
1- AC3-.200...Spacer 3/8” id .200 lg 
1- S374..........7/16-14 x 5-1/2 SHCS 
1- TP7-1.625..Spacer Tube 1.500” lg  
2- S248..........3/8-16 x 1” SHCS 
1- RA-4.375...Adjustment Rod 4-3/8” 
1- RA-5.000...Adjustment Rod 5”(351W) 
 
30359  Power Steering Bracket 
1- 30358-A......Main PS Bracket 
1- 21068-A......P/S Adaptor Bracket  
3- TP3-1.730...Spacer Tube 1.450” lg 
1- S166...........5/16-18 x 3-1/2” SHCS 
2- S174...........5/16-18 x 5-1/2” SHCS 
2- S244...........3/8-16 x 3/4” SHCS  
1- S312...........3/8-16 x 1” Hex Head 
2- S143...........5/16-18 x 5/8” SHCS 
1- 30358-B......P/S Rear Support 
1- S453...........5/8 Threaded Bushing 
1- S348...........7/16-14 x 1-1/2” SHCS 
1- S664...........7/16 Washer  
1- AC3-.500....Alum Spacer .500 lg 
1- S262...........3/8-16 x 2-1/2” SHCS 
 
 
Belt Sizes: 
Alt Bracket 351W       40” 
Alt Bracket 289-302   38” 
A/C, P/S  289-302      52-1/2”   
Power Steering          36” 
A/C, PS  351W           53-1/2” 
 
 
 
*Note: Non-A/C kits do not include the 
 A/C brackets and A/C clutch cover. 
 
 
 

 
 
2065-206 Pulley Kit 
1- 2033-A......Crank Pulley 
1- 10312-A....Water Pump Pulley 
1- 206-A........Alternator Pulley 
1- 306-A........Alternator Pulley Cap 
1- 221-A........Alternator Fan 
3- S028..........8-32 x 3/8” SHCS 
1- S685..........7/16 Lock Washer  
1- 312-A........Water Pump Pulley Cap   
4- S186..........5/16-24 x 7/8” SHCS 
4- S248..........3/8-16 x 1’ SHCS 
1- 636-A.........Power Steering Pulley 
1- 302-A.........P/S Pulley Cap 
3- S022..........8-32 x 3/8” SHCS 
1- 395-A.........A/C Cover 
3- S124..........1/4 x 3/4 Button Head 
 
 
30353 or 30354  A/C Bracket 
1- 30353-A......Bracket Base 
1- 30353-B......Bracket Ear 
1- 740-A..........Idler Pulley 
1- 302-A..........Idler Pulley Cover 
3- S022...........8-32 x 3/8” SHCS 
1- S321...........3/8-16 x 1-3/4” Hex Bolt 
1- S278...........3/8-16 x 5” SHCS 
1- S262...........3/8-16 x 2-1/2” SHCS 
1- S248...........3/8-16 x 1’ SHCS 
1- S162...........5/16-18 x 3” SHCS 
1- S622...........3/8 Lock Nut 
1- S666...........3/8 Washer 
1- RA-5.500....Adjustment Rod 5.5” 
1- RA-7.625....Adj. Rod 7.625” (351W)
1- TP3-.990....Spacer Tube .990” lg 
1- TP3-.750....Spacer Tube .750” lg 
2- S344...........7/16 x 1” SHCS 
3- S250...........3/8 x 1-1/4 SHCS (assem) 

 

PARTS LIST 

 WWW.MARCHPERFORMANCE.COM                                       Tech 1-888-729-9070     

http://WWW.MARCHPERFORMANCE
http://WWW.MARCHPERFORMANCE


Photo-1
Install The Alternator Bracket.(30355-A) or
(30391-A) To the Water pump with a lower 
passanger side outlet .In the upper hole Use a 5/16 
x 3” SHCS (S162) with a (TP3-.520 spacer) in 
the lower hole use a 5/16 x 5-1/2” SHCS (S174) 
with a (AC3-.200) Alum Spacer.

Photo-2
Install the Crank Pulley (2033-A) using four  
3/8 x 1” SHCS (S248). Now Install the Water 
Pump Pulley (10312-A). If using a electric fan 
also install the (312-A) W/P Cap. Use four
5/16 x 7/8 SHCS  (S186).

Photo-3
Mount the Alternator. In the upper mounting hole 
use a 7/16 x 5-1/2” SHCS (S374). Using a 
(TP7-1.625) Spacer between the Alt. Mounting ear 
and the head. Now attach the Adjustment Rod  
(RA-500)-351W or the (RA-4.375)-289-302 to the 
alternator and the water pump housing using two
3/8 x 1” SHCS (S248).

Install the Alternator Fan (221-A) the Alternator 
Pulley (206-A) using the (S685) Lock Washer. 
Install the Alternator Pulley C~over (306-A) using 
three 8-32 x 1” SHCS (S028).

file://localhost/Users/falconwb/Pictures/iPhoto%20Library
file://localhost/Users/falconwb/Pictures/iPhoto%20Library
file://localhost/Users/falconwb/Pictures/iPhoto%20Library
file://localhost/Users/falconwb/Pictures/iPhoto%20Library
file://localhost/Users/falconwb/Pictures/iPhoto%20Library


Photo-5
Mount the power steering bracket (30358-A) to the 
Water Pump. Use three (TP3-1.730) spacers between 
the W/P and the bracket. In the upper hole use a 
5/16 x 3-1/2” SHCS (S166) in the two other mounting 
holes use two 5/16 x 5-1/2” SHCS (S174) As shown.

Photo-6
Mount the Power Steering adapter ring (21068-A)
To the P/S pump. Use two 3/8 x 3/4” SHCS 
(S244) and one 3/8 x 1” Hex Bolt (S312).

Photo-7
Mount the Power Steering Pump to the front 
Bracket with two 5/16 x 5/8 SHCS (S143).
Now mount the Rear P/S Support (30358-B) to 
the lower A/C mounting bracket with a  7/16 x 
1-1/2” SHCS  (S348), and a 7/16 Washer 
(S664).
(Note) non A/C kits will use a (AC3-.500) Alum.
Spacer in place of the A/C bracket.
Thread in the provided (S453) 5/8 threaded 
adapter bushing into the rear support and 
secure with a 3/8 x 2-1/2” SHCS (S262).

NOTE : For A/C Kits ONLY
Photo-8
Mount the A/C  Bracket (30353-A & B) to the 
drivers side head. If assemby is required use 
three (S250) 3/8 x 1-1/4” SHCS. Then mount 
the bracket with two 7/16 x 1” SHCS (S344). 
Leave the bottom hole open for the rear 
support. Now add the (740-A) Idler Pulley to 
the end of the bracket using a 3/8 x 1-3/4”
Hex bolt (S321) and a 3/8 Washer (S666).
Add the (302-A) cap using three 8-32 x 3/8
SHCS. (S022) after installing the A/C unit.



Photo-10
For Non A/C kits Install the  (636-A)
Power steering pulley and the (302-A) 
P/S Cap. Use three 8/32 x 3/8” SHCS
(S022).
Install a 38” belt (40" for 351W)  to the  
Alternator first and adjust with the Adjustment  
Rod. Next add a 36” belt to the Power  
Steering Pump and use the slot at the bottom  
of the bracket and tighten the belt.
Check alignment before running and 
also check all mounting bolts.

Photo-11
For kits with air you will use a 52-1/2” 
belt (53-1/2" for 351W) to drive the Power  
Steering and A/C. Note: The Adjustment Rod 
will be extended out to install the belt and used 
used as a puller to tighten the belt.

                                                                                      
                                                                                                                                                                                                                                                           *Note: For 36" P/S Belt (Must remove lower 

                                                                                                                                                                                                                                                                                                                                                5/16 Bolt to install belt, then reinstall bolt.) 
 

 
 

Photo-9
Mount the A/C unit (Model 508) to the 
Mounting ear with a 3/8 x 5” SHCS (S278) and 
secure with a 3/8 Lock Nut (S622). Now in the 
A/C ear just left of center mount the adjustment 
rod (RA-5.500) 302 or (RA-7.625) for 351W, with a 
(TP3-.990) Spacer tube, a 3/8 x 2-1/2”SHCS (S262) 
and a 3/8 Lock Nut (S622). Now attach the other end
end of the rod to the Tapped hole of the W/P with a  
(TP3-.750) Spacer Tube between the water pump  
and rod end. Tighten with a 5/16 x 3" SHCS (S162).  
Install A/C Cover (395-A) with 3/4” button head 
screws (S124).
 



�
�����������
����������8��������������
�����
 �8��
������������
�	
���
���������
��
�� 

�+;-2� /;09;7+8-/�@+;;+8=<�=9�=2/�9;3138+6�;/=+36�:>;-2+</;�=2+=�09;�+�:/;39.�90�838/=B���
��.+B<�0;97�=2/�.+=/�90�:>;-2+</���+;-2� /;09;7+8-/�@366�
;/:+3;�9;�;/:6+-/��+=�=2/3;�9:=398��+8B� ;9.>-=��@23-2�3<�09>8.�=9�,/�./0/-=3?/�38�7+=/;3+6�9;�@9;57+8<23:�
�6#+31).-1�&0.,��!00!-27��.4%0!'%
�+;-2� /;09;7+8-/�.9/<�89=�@+;;+8=�+8B� ;9.>-=�=2+=�3<�.+7+1/.�0;97�+,></��73<></�9;�73<+::63-+=398�9;�89=�></.�09;�3=<�38=/8./.�:>;:9</<�
$23<��373=/.�'+;;+8=B�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�.+7+1/�9;�69<<�<><=+38/.�=9�=2/�/8138/�9;�+8B�9=2/;�:+;=<�@23-2�7+B�2+?/�,//8�-+></.�,B�=2/�
./0/-=3?/� ;9.>-=�+8.�.9/<�89=�-9?/;�9;�+::6B�=9�+8B�:/;<98+6�384>;B��6+,9;�-2+;1/<�9;�+8B�9=2/;�38-3./8=+6�-9<=<�09;�.+7+1/<�-+></.�,B�=2/�./0/-=3?/�
 ;9.>-=��$��#��#�$������)��( "�##�'�""��$)���&���'�$��"�# ��$�$��)�%"� "��%�$�������$��"��( "�##�'�""��$��#��
�%�"��$��#���"�#$�$����$#�"���"�����$��� "��%�$��'��$��"�'"�$$����"�&�"������"����"��)���������%�������
&�������������������$���
�9;7+6�@/+;�+8.�=/+;�+8.�.+7+1/�=9�=2/� ;9.>-=�89=�-+></.�,B��+;-2� /;09;7+8-/�+;/�+6<9�/A-6>./.�0;97�=23<�'+;;+8=B�
�����
���������������
��
�����
�(�� $�$��$����($��$� "�����$����)��  ����������'����)��� �����'�""��$)�'��$��"������"����$�����$)����$�
��##���"��� �"$��%��"� %" �#����"�'�""��$)��#����#$�$�#������$�����'�����$�$���#������'����������� �����
'�""��$)�'������#$�#��$��$�$��� "������������$�$������)���$��  �)�$��)�%�
�),)2!2).-�.-��%,%$)%1
"� ��"��"�"� �������$��#� "�&��������$��#�'�""��$)��#�)�%"��(��%#�&��"����)����"��� �"��"������#�������$�
������������"���)��������$����"����#�!%��$�������������"��"����������)��( "�##��"��� �����'�""��$)����$���
 "��%�$��#����#$�$�#������$�����'�$����(��%#�����"�����$�$��������������$���������#�!%�#$����������#�#��
$��� "�������������$�$����"��(��%#���#���)���$��  �)�$��)�%��)�%���&�����"���%"#���"�"����)���"���������"�
�����$���%#����)���#%#�����%#���"������������
$��#�'�""��$)���&�#�)�%�# �������"���$#�����)�%���)���#����&���$��"�"���$#��'�������)�&�")��"���#$�$��$��
#$�$��
 .30��%1/.-1)")+)2)%1�
���%</�+8.�38<=+66�=2/� ;9.>-=�986B�09;�3=<�38=/8./.�:>;:9</�
���$9�+?+36�B9>;</60�90�=23<��373=/.�'+;;+8=B��;/=>;8�=2/� ;9.>-=�@3=2�+�-9:B�90�=2/�:+3.�;/-/3:=��:9<=+1/�:+3.�=9�� � � ��
�����
�����������
�����
�����������������
�����
 ��
�����
���������	
���

��'2/8�;/=>;8381�=2/� ;9.>-=��B9>�7><=�09669@�=2/�.3;/-=398<�</=�09;=2�98�=2/�'+;;+8=B	"/=>;8��9;7�98�=2/�;/?/;</�<3./�90�=23<��373=/.�'+;;+8=B���0�B9>�
89�6981/;�2+?/�=2/�'+;;+8=B	"/=>;8��9;7��98/�7+B�,/�9,=+38/.�,B�-98=+-=381��+;-2� /;09;7+8-/�.>;381�89;7+6�,><38/<<�29>;<�+=�������������
�
�
���#23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�;/=>;8381�=2/� ;9.>-=�=9��+;-2� /;09;7+8-/�+8.�+8B�.+7+1/�-+></.�.>;381�<23::381�+;/�B9>;�;/<:98<3,363=B��
�+;-2� /;09;7+8-/�@366�:+B�09;�<23::381�+8.	9;�=;+8<:9;=+=398�-9<=<�38->;;/.�38�;/=>;8381�=2/� ;9.>-=�=9�B9>�

���������
��
�� ��
��
�� �������������
�.�/0.$3#2�,.3-2%$�)1�#.-1)$%0%$�&.0�#0%$)2�>86/<<�3=�3<�+�7+8>0+-=>;/;�./0/-=�
�66�:;9.>-=<�;/=>;8/.�09;�+8B�;/+<98�7><=�;/0/;/8-/�+8�+>=29;3C+=398�8>7,/;��"�����$2/�"���8>7,/;�3<�9,=+38/.�,B�-+66381�:6+-/�90�:>;-2+</�.>;381�
89;7+6�,><38/<<�29>;<��
-7�/0.$3#2�0%230-%$�5)2(.32�2(%���
��50)22%-�.-�2(%�0%230-�/!#*!'%�-%62�2.�2(%�0%230-�1()//)-'�+!"%+�5)++�"%�0%&31%$�
�66�;/=>;8<�7><=�<23:�?3+�% #�+8.�,/�:;9:/;6B�:+-5+1/.�38�=2/�9;3138+6�-+;=98��"/=>;8�0;/312=�-2+;1/<�+;/�=2/�;/<:98<3,363=B�90�=2/�-><=97/;�>86/<<�=2/�
:;9.>-=�@+<�<23::/.�38�/;;9;�
�+;-2�:;9.>-=�;/=>;8/.�+0=/;�����B/+;�0;97�.+=/�90�:>;-2+</�@366�89=�,/�+--/:=/.�>86/<<�3=�3<�09>8.�=9�,/�+�7+8>0+-=>;/;�./0/-=���(%�#312.,%0�,312�
)-#+3$%�!�50)22%-�12!2%,%-2�$%1#0)")-'�2(%�!++%'%$�/0.$3#2�$%&%#2��$2/�-97:6/=/��373=/.�'+;;+8=B�3<�</=�09;=2�98�=2/�;/?/;</�<3./�
�

��-;/.3=�3<<>/.�98�7+8>0+-=>;/;�./0/-=<��
�
��;/=>;8�0//�98�+66�;/<2/6?+,6/�:;9.>-=�
3
��;/=>;8�0//�98�+66�;/:+3;+,6/�:;9.>-=

����������������������������������������������� �������
��
�+;-2� /;09;7+8-/�=29;9>126B�38<:/-=<�+66�;/=>;8<���=�3<�=2/�<96/�.3<-;/=398�90��+;-2� /;09;7+8-/�38�./=/;738381�=2/�-98.3=398�90�+66�;/=>;8/.�
7/;-2+8.3</��
$9�;/-/3?/�;/:6+-/7/8=<�+=�89�-2+;1/�=2/�9;3138+6�:;9.>-=�7><=�E;<=�,/�;/-/3?/.�+8.�38<:/-=/.�,B��+;-2� /;09;7+8-/�09;�./=/;738+=398���77/.3+=/�
;/:6+-/7/8=<�7+B�,/�:>;-2+</.�+8.�6+=/;�-;/.3=/.�>:98�38<:/-=398�./=/;738+=398�

 6/+</��97:6/=/�=2/��809;7+=398�,/69@��./=+-2�+8.�38-6>./�@3=2�;/=>;8/.�:;9.>-=�

"���************************��$�*********************�<<>/.�,B�*********************�+=/***********************

 >;-2+</;D<���+7/************************************************************* 298/*****************************

�..;/<<*******************************************************************************************************

 >;-2+</.��3;/-=6B�$2;9>12**************************************************�8?93-/�******************************

 ;9.>-=���********************************************************�8?93-/��+=/***********************************

"/+<98********************************************************************************************************

��������������������
������������
������




